GENERAL ASSEMBLY DRAWING
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1



SPARE PARTS LIST
GENERAL ASSEMBLY DRAWING
TDRAM4001-1/TDRAM3001-1/TDRAM301S-1/TDRAM2501-1/TDRAM250S/TDRAM-2001/TDRAM-201S

Pos.No. Qty Order Number Explanation Norm Code
MAIN FRAME GROUP (4001) TDRAM4001-1.3
MAIN FRAME GROUP (3001) TDRAM3001-1.1
MAIN FRAME GROUP (301S) TDRAM301S-1.3
1 1 MAIN FRAME GROUP (2501) TDRAM2501-1.1
MAIN FRAME GROUP (250S) TDRAM250S-1.3
MAIN FRAME GROUP (2001) TDRAM2001-1.1
MAIN FRAME GROUP (201S) TDRAM201S8-1.3
5 1 11202614.021.000000000 GEARBOX GROUP TURKAY 1 (3001~3015~2501~250S~2001~201S) TDRAM3001-1.2
11202615.021.000000000 GEARBOX GROUP TURKAY 2 (4001) TDRAM4001-1.2
THREE POINT HITCH GROUP (4001) TDRAM4001-1.1
3 1 THREE POINT HITCH GROUP (3001~301S) TDRAM301S-1.1
THREE POINT HITCH GROUP (2501~250S) TDRAM250S-1.1
THREE POINT HITCH GROUP (2001~201S) TDRAM2018-1.1
11202613.040.000000000 ROLLER GROUP 480 (4001) TDRAM40014-1.4
11202613.060.000000000 ROLLER GROUP 560 (4001) TDRAM40015-1.4
11202509.040.000000000 ROLLER GROUP 480 (3001) TDRAM3001-1.4
4 1 11202510.040.000000000 ROLLER GROUP 560 (301S) TDRAM301S8-1.4
11202405.020.000000000 ROLLER GROUP 480 (2501) TDRAM2501-1.4
ROLLER GROUP 560 (2508) TDRAM250S-1.4
11202301.020.000000000 ROLLER GROUP 480 (2001) TDRAM2001-1.4
ROLLER GROUP 560 (201S) TDRAMZ200S-1.4
5 2 93021.0000000.180 HEXAGON-HEAD BOLT DIN 931 BOLT AKB M20x2,5x70x45
6 2 11202509.091.000000000 ROLLER CONNECTION SHEET TDRAM3001-1.11
7 2 11202509.102.000000000 ROLLER SIDE ARM BUSHING TDRAM3001-1.7
8 2 93082.0000000.010 FIBER NUT DIN 985 FIBER NUT M20x2,5
11202613.070.000000000 SCRIBER LEFT ASSEMBLY (4001) TDRAM4001-1.9
9 1 11202509.070.000000000 SCRIBER LEFT ASSEMBLY (2001~2501~3001) TDRAM3001-1.9
11202510.070.000000000 SCRIBER LEFT ASSEMBLY (200S~250S~301S) TDRAM3018-1.7
10 1 92070.0501003.003 SHAFT PROTECTIVE COVERING TMSMHM-1.1.7
11 1 11202510.242.000000000 SHAFT PROTECTION BACK CIRCLE TDRAM301S-1.56
12 4 93082.0000000.001 FIBER NUT DIN 985 FIBER NUT M10x1,5
13 4 93021.0000000.264 HEXAGON-HEAD BOLT DIN 960 BOLT AKB M14x1,5x40x20
DIN 961
14 4 93021.0000000.179 HEXAGON-HEAD BOLT BOLT AKB M14x1,5x50
15 1 92050.1202509.002 GEARBOX BOTTOM SEAL TDRAM3001-1.18




SPARE PARTS LIST

GENERAL ASSEMBLY DRAWING

TDRAM4001-1/TDRAM3001-1/TDRAM301S-1/TDRAM2501-1/TDRAM250S/TDRAM-2001/TDRAM-201S

Pos.No. Qty Order Number Explanation Norm Code

11202613.080.000000000 SCRIBER RIGHT ASSEMBLY (4001) TDRAM4001-1.16

16 1 11202509.080.000000000 SCRIBER RIGHT ASSEMBLY (2001~2501~3001) TDRAM3001-1.16
11202510.080.000000000 SCRIBER RIGHT ASSEMBLY (200S~250S~301S) TDRAM301S-1.8

17 4 11202510.112.000000000 DOWEL FOR ROLLER TDRAM301S-1.28

18 4 93240.0000000.002 COTTER PIN COTTER PIN @8

19 4 93082.0000000.004 FIBER NUT DIN 985 FIBER NUT M14x1,5
11202613.050.000000000 BACK HARROW GROUP (4001) TDRAMA4001-1.6 (OPTIONAL)

20 1 11202509.010.000000000 BACK HARROW GROUP (3001~301S) TDRAM3001-1.6 (OPTIONAL)
11202405.030.000000000 BACK HARROW GROUP (2501~2508) TDRAM2501-1.6 (OPTIONAL)
11202301.030.000000000 BACK HARROW GROUP (2001~201S) TDRAMZ2001-1.6 (OPTIONAL)
11202616.011.000000000 BAR ROLLER GROUP (4001) TDRHM4001-1.4 (OPTIONAL)

9 1 11202511.011.000000000 BAR ROLLER GROUP (3001~301S) TDRHM301S-1.4 (OPTIONAL)
11202402.011.000000000 BAR ROLLER GROUP (2501~250S) TDRHM2501-1.4 (OPTIONAL)
11202304.011.000000000 BAR ROLLER GROUP (2001~201S) TDRHM201S-1.4 (OPTIONAL)

22 4 10205320.110.000000000 OVEBLASTING GRUOP SHORT TDRAM
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THREE POINT HITCH SYSTEM
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1




SPARE PARTS LIST
THREE POINT HITCH SYSTEM
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1

Pos. No. Qty Order Number Explanation Norm Code
1 1 11202613.011.000000000 THREE POINT HITCH SYSTEM (4001) TDRAM4001-1.1.1
11202510.011.000000000 THREE POINT HITCH SYSTEM (3001~301S~2501~-2505~-2001~201S) TDRAM301S-1.1.1
2 1 11202510.142.000000000 SHAFT SUPPORT BAR TDRAM3018-1.1.2
3 5 11202613.132.000000000 HITCH PIN 1 (4001) TDRAM4001-1.1.19
11202510.162.000000000 HITCH PIN 1 (3001~301S~2501~250S~2001~201S) TDRAM301S-1.1.3
4 1 11202613.112.000000000 TOP HITCH PIN 2 (4001) TDRAM4001-1.1.23
11202510.152.000000000 TOP HITCH PIN 2 (3001~3015~2501~250S~2001~2018) TDRAM301S-1.1.4
5 2 11202510.172.000000000 HITCH PIN 3 TDRAM301S-1.1.5
6 1 93082.0000000.003 FIBER NUT DIN 985 FIBER NUT M12x1,75
7 12 93021.0000000.264 HEXAGON-HEAD BOLT DIN 960 BOLT AKB M14x1,5x40x20
8 12 93082.0000000.004 FIBER NUT DIN 985 FIBER NUT M14x1,5
9 3 93240.0000000.003 COTTER PIN COTTER PIN @10
10 1 11202613.101.000000000 DRAWBAR 1 (4001) TDRAM4001-1.1.10
11202510.101.000000000 DRAWBAR 1 (3001~301S~2501~2505~2001~201S) TDRAM301S-1.1.10
11202613.151.000000000 THREE POINT HITCH SUPPORT RIGHT (400) TDRAM4001-1.1.11
11 1 11202510.191.000000000 THREE POINT HITCH SUPPORT RIGHT (300) TDRAM3018-1.1.11
11202406.041.000000000 THREE POINT HITCH SUPPORT RIGHT (250) TDRAM250S-1.1.11
11202304.191.000000000 THREE POINT HITCH SUPPORT RIGHT (200) TDRAM2018-1.1.11
11202613.121.000000000 THREE POINT HITCH SUPPORT LEFT (400) TDRAM4001-1.1.12
12 1 11202510.121.000000000 THREE POINT HITCH SUPPORT LEFT (300) TDRAM3018-1.1.12
11202406.031.000000000 THREE POINT HITCH SUPPORT LEFT (250) TDRAM250S-1.1.12
11202304.121.000000000 THREE POINT HITCH SUPPORT LEFT (200) TDRAM2018-1.1.12
13 8 93021.0000000.181 HEXAGON-HEAD BOLT DN961 BOLT AKB M12x1,5x50
14 8 93082.0000000.002 FIBER NUT FIBER NUT M12x1,5
15 4 93021.0000000.027 HEXAGON-HEAD BOLT (3001~3015~2501~250S~2001~201S) DIN 961 BOLT AKB M12x1,5x40
FIBER NUT
16 4 93082.0000000.002 (3001 ~3015~2501~2508~2001 ~2015) FIBER NUT M12x1,5
FLAT WASHER
17 4 93062.0000000.005 (3001 ~301S~2501~250S~2001~2018) DIN 125 FLAT WASHER M12
11202613.141.000000000 TDRAM4001-1.1.18
18 1 11202510.181.000000000 GEARBOX PROTECTION TDRAM301S-1.1.18




SPARE PARTS LIST
THREE POINT HITCH SYSTEM
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1

Pos. No. Qty Order Number Explanation Norm Code

19 4 93021.0000000.010 HEXAGON-HEAD BOLT DIN 933 BOLT AKB M10x1,5x30

20 4 93082.0000000.001 FIBER NUT DIN 985 FIBER NUT M10x1,5

21 4 93062.0000000.019 FLAT WASHER FLAT WASHER 7/16" THICK

22 1 11202510.131.000000000 SHAFT PROTECTION SHEET TDRAM301S-1.1.22

23 1 11202613.161.000000000 DRAWBAR 2 (4001) TDRAM4001-1.1.24
11202510.251.000000000 DRAWBAR 2 (3001~301S~2501~2505~2001~201S) TDRAM3018-1.1.19

24 2 92060.1202510.003 SPECIFIC COTTER PIN SPECIFIC COTTER PIN @10




MAIN FRAME GROUP
TDRAM4001-1.3/TDRAM3001-1.1/TDRAM301S-1.3/TDRAM2501-1.1/TDRAM250S-1.3/TDRAM2001-1.1/TDRAM201S-1.3




SPARE PARTS LIST
MAIN FRAME GROUP
TDRAM4001-1.3/TDRAM3001-1.1/TDRAM301S-1.3/TDRAM2501-1.1/TDRAM250S-1.3/TDRAM2001-1.1/TDRAM201S-1.3

Pos. No. Qty Order Number Explanation Norm Code
11202613.030.011000000 MAIN FRAME (4001) TDRAM4001-1.3.1
11202509.030.011000000 MAIN FRAME (3001) TDRAM3001-1.1.1
11202510.030.011000000 MAIN FRAME (301S) TDRAM301S-1.3.1
1 1 11202405.010.011000000 MAIN FRAME (2501) TDRAM2501-1.1.1
11202406.010.031000000 MAIN FRAME (250S) TDRAM2508-1.3.1
11202301.010.011000000 MAIN FRAME (2001) TDRAM2001-1.1.1
11202304.030.011000000 MAIN FRAME (201S) TDRAM201S-1.3.1
11202613.030.021000000 MAIN FRAME BONNET (4001) TDRAM4001-1.3.2
11202509.030.021000000 MAIN FRAME BONNET (3001) TDRAM3001-1.1.2
11202510.030.021000000 MAIN FRAME BONNET (301S) TDRAM301S-1.3.2
2 1 11202405.010.021000000 MAIN FRAME BONNET (2501) TDRAM2501-1.1.2
11202406.010.041000000 MAIN FRAME BONNET (250S) TDRAM250S-1.3.2
11202301.010.021000000 MAIN FRAME BONNET (2001) TDRAM2001-1.1.2
11202304.030.021000000 MAIN FRAME BONNET (201S) TDRAM201S-1.3.2
15 11202509.030.031000000 BLADE SLEEVE FRAME (4001) TDRAM3001-1.1.3
11 11202509.030.031000000 BLADE SLEEVE FRAME (3001) TDRAM3001-1.1.3
11 11202510.030.031000000 BLADE SLEEVE FRAME (301S) TDRAM301S-1.3.3
3 9 11202509.030.031000000 BLADE SLEEVE FRAME (2501) TDRAM3001-1.1.3
9 11202510.030.031000000 BLADE SLEEVE FRAME (250S) TDRAM301S-1.3.3
7 11202509.030.031000000 BLADE SLEEVE FRAME (2001) TDRAM3001-1.1.3
7 11202510.030.031000000 BLADE SLEEVE FRAME (201S) TDRAM301S-1.3.3
11202614.030.041000000 SUPPORT FRAME (4001) TDRAM4001-1.3.4
11202509.030.041000000 SUPPORT FRAME (3001) TDRAM3001-1.1.4
4 1 11202510.030.041000000 SUPPORT FRAME (301S) TDRAM301S-1.3.
11202405.010.031000000 SUPPORT FRAME (2501) TDRAM2501-1.1.4
11202406.010.051000000 SUPPORT FRAME (250S) TDRAM250S-1.3.4
11202301.010.031000000 SUPPORT FRAME (2001) TDRAM2001-1.1.4
11202304.030.041000000 SUPPORT FRAME (201S) TDRAM201S-1.3.4
11202613.030.051000000 BACK PROTECTIVE 1 (4001) TDRAM4001-1.3.37
5 1 11202509.030.051000000 BACK PROTECTIVE 1 (3001~301S) TDRAM3001-1.1.5
11202406.010.011000000 BACK PROTECTIVE 1 (2501~250S) TDRAM2501-1.1.5
BACK PROTECTIVE 1 (2001~2018) TDRAM2001-1.1.5
15 93071.0000000.024 BEARING (4001) BEARING 6209 C3 2RS ORS
11 93071.0000000.024 BEARING (3001) BEARING 6209 C3 2RS ORS
11 93071.0000000.019 BEARING (301S) BEARING 6207 C3 2RS ORS
6 9 93071.0000000.024 BEARING (2501) DIN 625 BEARING 6209 C3 2RS ORS
9 93071.0000000.019 BEARING (250S) BEARING 6207 C3 2RS ORS
7 93071.0000000.024 BEARING (2001) BEARING 6209 C3 2RS ORS
7 93071.0000000.019 BEARING (201S) BEARING 6207 C3 2RS ORS
15 11202509.030.061000000 UPPER FLANGE (4001) TDRAM3001-1.1.7
11 11202509.030.061000000 UPPER FLANGE (3001) TDRAM3001-1.1.7
11 11202510.030.061000000 UPPER FLANGE (301S) TDRAM301S-1.3.7
7 9 11202509.030.061000000 UPPER FLANGE (2501) TDRAM3001-1.1.7
9 11202510.030.061000000 UPPER FLANGE (2508) TDRAM3018-1.3.7
7 11202509.030.061000000 UPPER FLANGE (2001) TDRAM3001-1.1.7
7 11202510.030.061000000 UPPER FLANGE (201S) TDRAM301S8-1.3.7
15 92160.1202509.009 BIG NUT M50x1,5 (4001) TDRAM3001-1.1.37
11 92160.1202509.009 BIG NUT M50x1,5 (3001) TDRAM3001-1.1.37
11 92160.1202510.010 NUTM40x1,5 (301S) TDRAM301S-1.3.35
8 9 92160.1202509.009 BIG NUT M50x1,5 (2501) TDRAM3001-1.1.37
9 92160.1202510.010 NUTM40x1,5 (250S) TDRAM301S-1.3.35
7 92160.1202509.009 BIG NUT M50x1,5 (2001) TDRAM3001-1.1.37
7 92160.1202510.010 NUTM40x1,5 (201S) TDRAM301S-1.3.35




15 92120.1202509.001 SLEEVE GEAR (4001) TDRAM3001-1.1.9
11 92120.1202509.001 SLEEVE GEAR (3001) TDRAM3001-1.1.9
11 92120.1202510.001 SLEEVE GEAR (301S) TDRAM301S-1.3.9
] 9 92120.1202509.001 SLEEVE GEAR (2501) TDRAM3001-1.1.9
9 92120.1202510.001 SLEEVE GEAR (2508) TDRAM301S-1.3.9
7 92120.1202509.001 SLEEVE GEAR (2001) TDRAM3001-1.1.9
7 92120.1202510.001 SLEEVE GEAR (201S) TDRAM301S-1.3.9
15 92160.1202509.005 FLANGE CONNECTION CIRCLE (4001) TDRAM3001-1.1.1.07
12 92160.1202509.005 FLANGE CONNECTION CIRCLE (3001) TDRAM3001-1.1.1.07
12 92160.1202510.001 FLANGE CONNECTION CIRCLE (301S) TDRAM3018-1.3.1.07
10 10 92160.1202509.005 FLANGE CONNECTION CIRCLE (2501) TDRAM3001-1.1.1.07
10 92160.1202510.001 FLANGE CONNECTION CIRCLE (2508) TDRAM301S-1.3.1.07
8 92160.1202509.005 FLANGE CONNECTION CIRCLE (2001) TDRAM3001-1.1.1.07
8 92160.1202510.001 FLANGE CONNECTION CIRCLE (2018) TDRAM301S-1.3.1.07
15 O-RING (4001) O-RING @2,5x485mm
O-RING (3001) O-RING @2,5x485mm
O-RING (301S) O-RING @2,5x400mm
9©3050.0000000.011 O-RING (2501) DIN 3771 O-RING ©@2,5x485mm
O-RING (2509) O-RING @2,5x400mm
O-RING (2001) O-RING @2,5x485mm
O-RING (201S) O-RING @2,5x400mm

16 92050.1202509.001 LOWER HUB SEAL (4001) TDRAM3001-1.1.12
12 92050.1202509.001 LOWER HUB SEAL (3001) TDRAM3001-1.1.12
12 92050.1202510.001 LOWER HUB SEAL (301S) TDRAM301S-1.3.12
12 10 92050.1202509.001 LOWER HUB SEAL (2501) TDRAM3001-1.1.12
10 92050.1202510.001 LOWER HUB SEAL (2508) TDRAM301S-1.3.12
8 92050.1202509.001 LOWER HUB SEAL (2001) TDRAM3001-1.1.12
8 92050.1202510.001 LOWER HUB SEAL (201S) TDRAM301S-1.3.12
16 11202509.030.071000000 BLADE HUB (4001) TDRAM3001-1.1.13
12 11202509.030.071000000 BLADE HUB (3001) TDRAM3001-1.1.13
12 11202510.030.071000000 BLADE HUB (301S) TDRAM301S-1.3.13
13 10 11202509.030.071000000 BLADE HUB (2501) TDRAM3001-1.1.13
10 11202510.030.071000000 BLADE HUB (250S) TDRAM301S-1.3.13
8 11202509.030.071000000 BLADE HUB (2001) TDRAM3001-1.1.13
8 11202510.030.071000000 BLADE HUB (201S) TDRAM301S-1.3.13
96 BOLT (4001)
72 BOLT (3001)
72 BOLT (301S)
14 60 93023.0000000.011 BOLT (2501) DIN 912 BOLT IMB M12x1,75x35
60 BOLT (2508)
48 BOLT (2001)
48 BOLT (2018)
16 93262.0000000.003 RETAINING RING (4001) RETAINING RING @120x4
12 93262.0000000.003 RETAINING RING (3001) RETAINING RING @120x4
15 12 93262.0000000.001 RETAINING RING (301S) DIN472 RETAINING RING @100x3
10 93262.0000000.003 RETAINING RING (2501) RETAINING RING @120x4
10 93262.0000000.001 RETAINING RING (250S) RETAINING RING @100x3
8 93262.0000000.003 RETAINING RING (2001) RETAINING RING @120x4
8 93262.0000000.001 RETAINING RING (201S) RETAINING RING @100x3
32 PIN FOR BLADE (4001)
24 PIN FOR BLADE (3001)
24 PIN FOR BLADE (301S)
16 20 PIN FOR BLADE (2001) TDRAM301S-1.3.16
% 11202510.030.082000000 PIN FOR BLADE (250S)
16 PIN FOR BLADE (2001)
16 PIN FOR BLADE (201S)
15 GREASE FITTING (4001)
11 GREASE FITTING (3001~3018) .
17 9 93110.0000000.003 GREASE FITTING (2501 -2508) GREASE FITTING 3/8
7 GREASE FITTING (2001~201S)
16 RIGHT DIGGER BLADE (4001)
12 RIGHT DIGGER BLADE (3001~3018S)
18 10 92080.1202510.001 RIGHT DIGGER BLADE (2501~2508) TDRAM301S-1.3.18
8 RIGHT DIGGER BLADE (2001~201S)




93071.0000000.068 BEARING (4001) BEARING 6311 C3 2RS ORS
93071.0000000.068 BEARING (3001) BEARING 6311 C3 2RS ORS
93071.0000000.057 BEARING (301S) BEARING 6309 C3 2RS ORS
93071.0000000.068 BEARING (3001) DIN 625 BEARING 6311 C3 2RS ORS
93071.0000000.057 BEARING (301S) BEARING 6309 C3 2RS ORS
93071.0000000.068 BEARING (3001) BEARING 6311 C3 2RS ORS
93071.0000000.057 BEARING (3018) BEARING 6309 C3 2RS ORS

15 11202509.030.092000000 BLADE SLEEVE BUSHING (4001) TDRAM3001-1.1.20
11 11202509.030.092000000 BLADE SLEEVE BUSHING (3001) TDRAM3001-1.1.20
11 11202510.030.092000000 BLADE SLEEVE BUSHING (301S) TDRAM201S-1.3.20
20 9 11202509.030.092000000 BLADE SLEEVE BUSHING (2501) TDRAM3001-1.1.20
9 11202510.030.092000000 BLADE SLEEVE BUSHING (250S) TDRAMS301S-1.3.20
7 11202509.030.092000000 BLADE SLEEVE BUSHING (2001) TDRAM3001-1.1.20
7 11202510.030.092000000 BLADE SLEEVE BUSHING (201S) TDRAM3015-1.3.20
21 4 93062.0000000.005 WASHER DIN 125 WASHER M12
30 HEXAGON-HEAD BOLT (4001)
18 HEXAGON-HEAD BOLT (3001~301S)
22 18 93021.0000000.024 A AGONHEAD BOLT oot ~2008) DIN 961 BOLT AKB M1 2x1,5x25
10 HEXAGON-HEAD BOLT (2001~201S)
23 2 93021.0000000.027 HEXAGON-HEAD BOLT DIN 961 BOLT AKB M1 2x1,5x40
12 93021.0000000.026 HEmegng\,EﬁEé ESEE(L“.PO” DIN 961 BOLT AKB M12x1,5x35
24 8 93021.0000000.026 oo e e Sos0s) DIN 961 BOLT AKB M1 2x1.5x35
8 93021.0000000.271 HEXAGONHEAD Bt Cont 2 2018) DIN 960 BOLT AKB M1 2x1 . 5x45x30
1120261 3.030.061000000 BACK PROTECTIVE 2 (4001) TDRAM4001-1.3.25
25 ; 11202509.030.101000000 BACK PROTEGTIVE 2 (3001~301S) TDRAM3001-1.1.25
11202406.010.021000000 BACK PROTECTIVE 2 (2501 ~2508) TDRAM2501-1.1.25
BACK PROTECTIVE 2 (2001~201S) TDRAM2001-1.1.25
15 11202509.030.111000000 FLANGE COVER (4001) TDRAM3001-1.1.26
11 11202509.030.1 11000000 FLANGE COVER (3001) TDRAM3001-1.1.26
11 11202510.030.101000000 FLANGE COVER (301S) TDRAM301S-1.3.26
26 9 11202509.030.111000000 FLANGE COVER (2501) TDRAM3001-1.1.26
9 11202510.030.101000000 FLANGE COVER (250S) TDRAM201S-1.3.26
7 11202509.030.111000000 FLANGE COVER (2001) TDRAM3001-1.1.26
7 11202510.030.101000000 FLANGE COVER (201S) TDRAM201S-1.3.26
40 FIBER NUT (4001)
24 FIBER NUT (3001-3018)
27 2 93082.0000000.002 FIoEh NUT oeo1—9008) DIN985 FIBER NUT M12x1,5
8 FIBER NUT (2001~2018)
16 93050.0000000.007 O-RING (4001) O-RING 54x4
12 93050.0000000.007 O-RING (3001) O-RING 54x4
12 93050.0000000.005 O-RING (3015) O-RING 44x4
28 10 93050.0000000.007 O-RING (2501) DIN 3771 O-RING 54x4
10 93050.0000000.005 O-RING (2508) O-RING 44x4
8 93050.0000000.007 O-RING (2001) O-RING 54x4
8 93050.0000000.005 O-RING (2015) O-RING 44x4
11202510.030.112000000 OIL FILLER PLUG COATED OR
29 1 11202510.030.1 11000000 OIL FILLER PLUG BOYALI TDRAMS3015-1.3.28
15 92050.1202509.003 UPPER HUB SEAL (4001) TDRAM3001-1.1.30
11 92050.1202509.003 UPPER HUB SEAL (3001) TDRAM3001-1.1.30
11 92050.1202510.002 UPPER HUB SEAL (301S) TDRAM301S-1.3.29
30 9 92050.1202509.003 UPPER HUB SEAL (2501) TDRAM30071-1.1.30
9 92050.1202510.002 UPPER HUB SEAL (250S) TDRAMS301S-1.3.29
7 92050.1202509.003 UPPER HUB SEAL (2001) TDRAM3001-1.1.30
7 92050.1202510.002 UPPER HUB SEAL (201S) TDRAM301S-1.3.29
16 93041.0000000.056 OIL SEAL (4001) OIL SEAL 90x120x13
12 93041.0000000.056 OIL SEAL (3001) OIL SEAL 90x120x13
12 93041.0000000.052 OIL SEAL (3018) OIL SEAL 70x90x12
31 10 93041.0000000.056 OIL SEAL (2501) DIN3760  |OIL SEAL 90x120x13
10 93041.0000000.052 OIL SEAL (2508) OIL SEAL 70x90x12
8 93041.0000000.056 OIL SEAL (2001) OIL SEAL 90x120x13
8 93041.0000000.052 OIL SEAL (2018) OIL SEAL 70x90x12
92160.1202614.001 GEARBOX SPINDLE (4001) Y TYPE TDRAMA4001-1.2.1
32 1 92160.1202509.015 GEARBOX SPINDLE (3001~2501~2001) Y TYPE TDRAM3001-1.2.18

92160.1202510.033

GEARBOX SPINDLE (3015~250S~2018) Y TYPE

TDRAM301S-1.2.1C




SPARE PARTS LIST
MAIN FRAME GROUP
TDRAM4001-1.3/TDRAM3001-1.1/TDRAM301S-1.3/TDRAM2501-1.1/TDRAM250S-1.3/TDRAM2001-1.1/TDRAM201S-1.3

Pos. No. Qty Order Number Explanation Norm Code
15 SLEEVE DISTANCE SHEET (4001)
11 SLEEVE DISTANCE SHEET (3001)
33 9 92150.1202509.010 SLEEVE DISTANCE SHEET (2501) TDRAM3001-1.1.33
7 SLEEVE DISTANCE SHEET (2001)
60 FIBER NUT (4001)
44 FIBER NUT (3001~301S)
34 36 93082.0000000.002 FIBER NUT (2501 ~2508) DIN 985 FIBER NUT M12x1,5
28 FIBER NUT (2001~201S)
15 93065.0000000.004 TAB WASHER (4001) TAB WASHER M50x1,5
11 93065.0000000.004 TAB WASHER (3001) TAB WASHER M50x1,5
11 93065.0000000.002 TAB WASHER (301S) TAB WASHER M40x1,5
35 9 93065.0000000.004 TAB WASHER (2501) TAB WASHER M50x1,5
9 93065.0000000.002 TAB WASHER (2508) TAB WASHER M40x1,5
7 93065.0000000.004 TAB WASHER (2001) TAB WASHER M50x1,5
7 93065.0000000.002 TAB WASHER (201S) TAB WASHER M40x1,5
11202613.030.071000000 FRONT PROTECTION (4001) TDRAM4001-1.3.36
36 5 11202510.030.121000000 FRONT PROTECTION (3001~301S) TDRAM3018-1.3.36
11202406.010.061000000 FRONT PROTECTION (2501~250S) TDRAMZ250S-1.3.36
FRONT PROTECTION (2001 ~201S) TDRAM2018-1.3.36
37 1 11202510.062.000000000 SLOTTED NUT 1 TDRAM301S-1.6
16 LEFT DIGGER BLADE (4001)
12 LEFT DIGGER BLADE (3001~301S)
38 10 92080.1202510.002 LEFT DIGGER BLADE (2501 ~2508) TDRAM301S-1.3.38
8 LEFT DIGGER BLADE (2001~201S)
39 2 92150.1202510.052 GEARBOX SPINDLE ARA SACI 2 TDRAM301S-1.31
40 1 11202509.051.000000000 GEARBOX SLEEVE (4001~3001~2501~2001) TDRAM3001-1.12
11202510.051.000000000 GEARBOX SLEEVE (301S~250S~2018S) TDRAM301S-1.5
41 1 11202509.112.000000000 GEARBOX CONNECTION BUSHING (4001~3001~2501~2001) TDRAM3001-1.10
11202510.092.000000000 GEARBOX CONNECTION BUSHING (301S~250S~201S) TDRAM301S-1.19
42 1 92120.1202509.002 GEAR (4001~3001~2501~2001) TDRAM3001-1.15
92120.1202510.002 GEAR (301S~250S~201S) TDRAM301S-1.20
43 1 92160.1202509.011 BUSHING (4001 ~3001~2501~2001) TDRAM3001-1.14
92160.1202510.012 BUSHING (301S~250S~201S) TDRAM301S8-1.27
15 92160.1202509.004 BIG NUT M50x1.5 (4001) TDRAM3001-1.1.8
11 92160.1202509.004 BIG NUT M50x1.5 (3001) TDRAM3001-1.1.8
11 92160.1202510.005 NUT M40x1,5 (301S) TDRAM301S-1.3.8
44 9 92160.1202509.004 BIG NUT M50x1.5 (2501) TDRAM3001-1.1.8
9 92160.1202510.005 NUT M40x1,5 (250S) TDRAM301S-1.3.8
7 92160.1202509.004 BIG NUT M50x1.5 (2001) TDRAM3001-1.1.8
7 92160.1202510.005 NUT M40x1,5 (201S) TDRAM3018-1.3.8




GEARBOX GROUP
TDRAM3001-1.2/TDRAM4001-1.2



SPARE PARTS LIST
GEARBOX GROUP

TDRAM3001-1.2/TDRAM4001-1.2

Pos. No. Qty Order Number Explanation Norm Code
1 18 93023.0000000.011 IMBUS BOLT DIN912 BOLT IMB M12x1,75x35 8.8
5 1 32020.1201205.001 CASTING BODY BOTTOM PART (3001) YPTDR300DH11-1.3.1
32020.1203501.001 CASTING BODY BOTTOM PART (4001) YPTDR400DH11-1.3.1

3 1 93050.0000000.028 O-RING (3001) O-RING 210x3,53
93050.0000000.029 O-RING (4001) O-RING 250x4
93262.0000000.002 RING @110x4 CK75

4 2 93262.0000000.018 RING DIN472 RING @115x4 CK75

5 1 93041.0000000.083 OIL SEAL (3001) SEAL OIL 110x70x12
93041.0000000.084 OIL SEAL (4001) SEAL OIL 115x75x13

6 1 32160.1201205.009 WASHER @109,5x@94,15 (3001) YPTDR300DH11-1.3.73
32160.1201205.010 WASHER 114,8x100 (4001) YPTDR400DH11-1.3.74
93210.0000000.089 SHIM (3001) SHIM 90x110x0,20
93210.0000000.090 SHIM (4001) SHIM 100x115x0,20

7 1 93210.0000000.091 SHIM (3001) DIN988 SHIM 90x110x0,30
93210.0000000.092 SHIM (4001) SHIM 100x115x0,30
93210.0000000.093 SHIM (3001/4001) SHIM 90x110x0,50

s 1 93073.0000000.034 CONE BEARING (3001) DIN 720 BEARING 32014
93073.0000000.035 CONE BEARING (4001) BEARING 32015

9 1 32120.1201205.009 RING GEAR Z:29 (3001) YPTDR300DH11-1.3.24
32120.1202614.002 RING GEAR Z:33 (4001) YPTDR400DH11-1.3.24

2 93073.0000000.020 CONE BEARING (3001) BEARING 32207
10 1 93073.0000000.023 CONE BEARING (4001) DIN 720 BEARING 32209
1 93073.0000000.020 CONE BEARING (4001) BEARING 32207

11 1 93223.0000000.008 NOSE PLUG NOSE PLUG @22x4

12 1 32020.1201205.002 CASTING BODY MIDDLE PART (3001) YPTDR300DH11-1.3.2
32020.1203501.002 CASTING BODY MIDDLE PART (4001) YPTDR400DH11-1.3.2

13 1 32120.1201205.010 PINION GEAR Z:13 (3001) YPTDR300DH11-1.3.15
32120.1202614.001 PINION GEAR Z:13 (4001) YPTDR400DH11-1.3.15

14 1 93073.0000000.017 CONE BEARING DIN 720 BEARING 30311

15 1 32160.1201205.011 WASHER ©120x@102 YPTDR300DH11-1.3.75
93210.0000000.094 SHIM (3001) SHIM 100x120x0,30

16 1 93210.0000000.095 SHIM (4001) DINS988 SHIM 105x120x0,20
93210.0000000.096 SHIM (3001) SHIM 100x120x0,50

17 1 93210.0000000.097 SHIM (3001) SHIM 100x120x1,00
93210.0000000.098 SHIM (4001) SHIM 105x120x0,30

18 1 93262.0000000.003 RING DIN472 RING @120x4 CK75

19 4 92160.0202101.003 PLUG M20x1,5 TSR140050-1.4.30

20 12 93023.0000000.032 IMBUS BOLT DIN912 BOLT IMB M12x1,75x45 8.8




SPARE PARTS LIST
GEARBOX GROUP

TDRAM3001-1.2/TDRAM4001-1.2

Pos. No. Qty Order Number Explanation Norm Code
21 1 32120.1201205.003 GEAR Z:19 YPTDR300DH11-1.3.68
22 1 32120.1201205.001 GEAR Z:24 YPTDR300DH11-1.3.13
23 2 32060.1201205.001 RING YPTDR300DH11-1.3.14
24 2 32060.1201205.002 RING YPTDR300DH11-1.3.12
25 1 32150.1201205.002 GEARBOX BOTTOM COVER YPTDR300DH11-1.3.37
26 1 93050.0000000.030 O-RING O-RING 354,90x6,99
27 1 32150.1201205.003 GEARBOX TOP COVER YPTDR300DH11-1.3.40
28 1 32190.1201205.001 SEAL PALIER YPTDR300DH11-1.3.39
29 10 93023.0000000.005 IMBUS BOLT DIN912 BOLT IMB M10x1,5x35 8.8
30 1 93041.0000000.016 OIL SEAL SEAL OIL 40x55x10
31 2 32160.1201205.007 RETAINING PIN 10x20 YPTDR300DH11-1.3.5
32 1 32160.1201205.008 RETAINING PIN 12x30 YPTDR300DH11-1.3.4
33 1 93223.0000000.007 NOSE PLUG PLUG @62x10
34 1 93041.0000000.037 OIL SEAL SEAL OIL 55x100x10
35 1 93262.0000000.001 RING DIN472 RING @100x3 CK75
36 1 93073.0000000.036 CONE BEARING DIN 720 BEARING 33211
37 1 32160.1201205.003 SPINDLE YPTDR300DH11-1.3.6
38 1 93073.0000000.008 CONE BEARING DIN 720 BEARING 30211
39 1 93210.0000000.080 SHIM DINS988 SHIM 85x100x1,00
40 1 32020.1201205.003 CASTING BODY SIDE PART YPTDR300DH11-1.3.3

41

92160.0209103.011

AIR PLUGI M20x1,5

TKMR130-1.4.18




SPARE PARTS LIST
GEARBOX GROUP

TDRAM3001-1.2/TDRAM4001-1.2

Pos. No. Qty Order Number Explanation Norm Code
42 4 93082.0000000.001 FIBER NUT DIN985 NUT FIBER M10x1,5
43 1 32120.1201205.002 GEAR Z:18 YPTDR300DH11-1.3.3
44 1 32120.1201205.015 GEAR Z:25 YPTDR300DH11-1.3.72
45 10 93022.0000000.019 COUNTERSUNK BOLT IMBUS DIN7991 BOLT HB IMB M6x1x6 8.8




RIGHT TRACER GROUP
TDRAMA4001-1.16/TDRAM3001-1.16/TDRAM301S-1.8




SPARE PARTS LIST
RIGHT TRACER GROUP
TDRAM4001-1.16/TDRAM3001-1.16/TDRAM301S-1.8

Pos. No. Qty Order Number Explanation Norm Code

11202613.080.011000000 RIGHT TRACER FRAME (4001) TDRAM4001-1.16.1

1 1 11202509.080.011000000 RIGHT TRACER FRAME (3001) TDRAM3001-1.16.1
11202510.080.011000000 RIGHT TRACER FRAME (301S) TDRAM301S8-1.8.1

2 1 11202510.080.021000000 TRACER SIDE SHEET 2 TDRAM301S-1.8.2

3 1 11202510.080.031000000 TRACER SIDE SHEET 4 TDRAM301S-1.8.3

4 1 11202510.080.042000000 RIGHT TRACER SPRING TDRAM301S8-1.8.4

5 1 93025.0000000.005 RUBBER CHOCK M10x1,5x50x30

6 1 93082.0000000.001 FIBER NUT DIN 985 NUT M10x1,5

7 5 93021.0000000.026 HEXAGON-HEAD BOLT DIN 961 BOLT AKB M12x1,5x35

8 1 92060.1202510.004 COTTER PIN COTTER PIN SPECIAL @8

9 1 93022.0000000.007 BOLT HB IMBUS DIN 7991 BOLT HB IMB M12x1,75x35

10 1 93062.0000000.005 WASHER DIN 125 WASHER M12

11 1 93082.0000000.003 FIBER NUT DIN 985 NUT M12x1,75

12 5 93082.0000000.002 FIBER NUT DIN 985 NUT M12x1,5

13 1 93062.0000000.004 WASHER DIN 125 WASHER M10




LEFT TRACER GROUP
TDRAM4001-1.9/TDRAM3001-1.9/TDRAM301S-1.7



SPARE PARTS LIST
LEFT TRACER GROUP
TDRAM4001-1.9/TDRAM3001-1.9/TDRAM301S-1

Pos. No. Qty Order Number Explanation Norm Code
11202613.070.011000000 LEFT TRACER FRAME (4001) TDRAM4001-1.9.1
1 1 11202509.070.011000000 LEFT TRACER FRAME (3001) TDRAM3001-1.9.1
11202510.070.011000000 LEFT TRACER FRAME (301S) TDRAM301S-1.7.1
2 1 11202510.070.021000000 TRACER SIDE SHEET 1 TDRAM301S-1.7.2
3 1 11202510.070.031000000 TRACER SIDE SHEET 3 TDRAM301S-1.7.3
4 1 11202510.070.042000000 LEFT TRACER SPRING TDRAM301S-1.7.4
5 1 93025.0000000.005 RUBBER CHOCK M10x1,5x50x30
6 1 93082.0000000.001 FIBER NUT DIN 985 NUT M10x1,5
7 5 93021.0000000.026 HEXAGON-HEAD BOLT DIN 961 BOLT AKB M12x1,5x35
8 1 92060.1202510.004 COTTER PIN COTTER PIN SPECIAL @8
9 1 93022.0000000.007 BOLT HB IMBUS DIN 7991 BOLT HB IMB M12x1,75x35
10 1 93062.0000000.005 WASHER DIN 125 WASHER M12
11 1 93082.0000000.003 FIBER NUT DIN 985 NUT M12x1,75
12 5 93082.0000000.002 FIBER NUT DIN 985 NUT M12x1,5
13 1 93062.0000000.004 WASHER DIN 125 WASHER M10
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LEVELLING BAR GROUP
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1




SPARE PART LIST

LEVELLING BAR (OPTIONAL) / POWER HARROW GROUP
TDRAM4001-1.6/TDRAM3001-1.6/TDRAM301S-1.6/TDRAM2501-1.6/TDRAM250S/TDRAM2001-1.6/TDRAM201S-1.6

Pos. No. Qty Order Number Explanation Norm Code
6 HEXAGON-HEAD BOLT (4001~3001~301S~2501~250S)
1 2 93021.0000000.238 HEXAGON-HEAD BOLT (2001~201S) DIN 931 BOLT AKB M16x2x130x50
12 WASHER (4001~3001~3015~2501~2508) -
2 P 93062.0000000.007 WASHER (2001 ~2018) DIN 125 WASHER DUZ M16
11202613.050.031000000 LEVELLING BAR FRAME (4001) TDRAMA4001-1.6.3
3 1 11202509.010.011000000 LEVELLING BAR FRAME (3001~301S) TDRAM3001-1.6.3
11202405.030.011000000 LEVELLING BAR FRAME (2501 ~250S) TDRAM2501-1.6.3
11202301.030.011000000 LEVELLING BAR FRAME (2001~201S) TDRAMZ2001-1.6.3
4 2 93100.0000000.003 FIRKETE FIRKETE @5
5 2 11202613.050.010031000 LEVELLING ADJUSTMENT SIDE FRAME TDRAM4001-1.6.1.3
6 HEXAGON-HEAD BOLT (4001~3001~301S~2501~250S)
6 2 93021.0000000.026 HEXAGON-HEAD BOLT (2001~2018) DIN 961 BOLT AKB M12x1,5x35
< 5 11202613.050.010011000 MAIN FRAME F'T,\rﬂ'mﬁ (,:1:,2,1,1;3,9.?;;\1381 $~2501~2508) TDRAM4001-1.6.1.1
11202301.050.010011000 TDRAM2001-1.6.1.1
(2001~201S)
6 JOINT SPRING (4001~3001~301S~2501~250S) B
8 2 11202613.050.010072000 JOINT SPRING (2001 -2018) TDRAM4001-1.6.1.7
16 FIBER NUT (4001~3001~301S~2501~250S)
9 14 93082.0000000.002 FIBER NUT (2001 ~201S) DIN 985 NUT FIBER M12x1,5
3 JOINT FITTING (4001 ~3001~301S~2501~250S)
10 > 11202613.050.010021000 JOINT FITTING (2001 ~2018) TDRAMA4001-1.6.1.2
11 1 11202613.050.020011000 LEVELLING BAR MIDDLE FRAME (4001 ~3001~301S~2501~250S) TDRAMA4001-1.6.2.3
MAIN FRAME FITTING MIDDLE
12 1 11202613.050.020010011 (4001 ~3001 ~301S~2501~2508) TDRAMA4001-1.6.2.2
13 10 93021.0000000.027 HEXAGON-HEAD BOLT (4001~3001~301S~2501~250S) BOLT AKB M12x1,5x40
8 93021.0000000.029 HEXAGON-HEAD BOLT (2001~201S) BOLT AKB M12x1,5x55x30
6 FIBER NUT (4001~3001~301S~2501~2508)
14 a 93082.0000000.007 FIBER NUT (2001~201S) DIN 985 NUT FIBER M16x2
6 COTTER PIN (4001~3001~301S~2501~2508)
15 a 93120.0000000.008 COTTER PIN (2001~201S) DIN 94 COTTER PIN 5X40
3 JOINT SHAFT (4001~3001~3015~2501~250S)
16 > 11202613.050.010052000 JOINT SHAFT (2001 ~2018) TDRAM4001-1.6.1.5
17 2 11202613.050.010062000 BAR ADJUSTMENT SHAFT TDRAMA4001-1.6.1.6
18 2 11202613.050.010082000 LEVEL ADJUSTMENT TDRAM4001-1.6.1.8
19 2 93200.0000000.009 SPLIT PIN DIN 1481 SPLIT PIN @6x36
20 2 11202613.050.010041000 DIVERSION ARM TDRAMA4001-1.6.1.4




PACKER ROLLER GROUP
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1




SPARE PARTS LIST
PACKER ROLLER GROUP
TDRAM4001-1.4/TDRAM3001-1.4/TDRAM301S-1.4/TDRAM2501-1.4/TDRAM250S-1.4/TDRAM2001-1.4/TDRAM201S-1.4

Pos. No. Qty Order Number Explanation Norm Code
1 2 11202510.040.011000000 ROLLER HOUSING TDRAM301S-1.4.1
11202613.040.021000000 ROLLER SCRAPER FRAME (4001-480) TDRAM4001-1.4.2 (480)
11202613.060.011000000 ROLLER SCRAPER FRAME (4001-560) TDRAM4001-1.4.2 (560)
11202509.040.021000000 ROLLER SCRAPER FRAME (3001) TDRAM3001-1.4.2
5 1 11202510.040.021000000 ROLLER SCRAPER FRAME (301S) TDRAM301S8-1.4.2
11202405.020.011000000 ROLLER SCRAPER FRAME (2501) TDRAM2501-1.4.2
11202406.020.011000000 ROLLER SCRAPER FRAME (250S) TDRAM250S-1.4.2
11202301.020.011000000 ROLLER SCRAPER FRAME (2001) TDRAMZ2001-1.4.2
ROLLER SCRAPER FRAME (201S) TDRAM2018-1.4.2
11202613.040.031000000 ROLLER 480 (4001) TDRAM4001-1.4.3 (480)
11202613.060.021000000 ROLLER 560 (4001) TDRAM4001-1.4.3 (560)
11202509.040.031000000 ROLLER 480 (3001) TDRAM3001-1.4.3
3 1 11202510.040.031000000 ROLLER 560 (301S) TDRAM301S-1.4.3
11202405.020.021000000 ROLLER 480 (2501) TDRAM2501-1.4.3
11202406.020.021000000 ROLLER 560 (250S) TDRAM2505-1.4.3
11202301.020.021000000 ROLLER 480 (2001) TDRAM2001-1.4.3
ROLLER 560 (201S) TDRAM201S-1.4.3
35 SCRAPER (4001)
26 SCRAPER (3001~301S)
4 2 11202510.040.041000000 SCRAPER (2501 ~2508) TDRAM301S-1.4.4
17 SCRAPER (2001~201S)
5 2 11202510.040.051000000 HOUSING CAP TDRAM3018-1.4.5
6 2 93075.0000000.002 BEARING DIN 635 BEARING 22210 Z2WZ URB
7 8 93021.0000000.156 HEXAGON-HEAD BOLT DIN933 BOLT AKB M8x1,25x16
8 2 93110.0000000.004 GREASE FITTING GREASE FITTING 5/16"
9 2 93041.0000000.048 OIL SEAL DIN 3760 OIL SEAL 60x75x8
10 4 93021.0000000.105 HEXAGON-HEAD BOLT DIN 931 BOLT AKB M16x2x70x25
11 2 93021.0000000.182 HEXAGON-HEAD BOLT DIN933 BOLT AKB M16x2x100
70 WASHER (4001)
52 WASHER (3001~301S)
12 44 93062.0000000.004 WASHER (2501~2508) DIN 125 WASHER M10
34 WASHER (2001~201S)
70 KBBB BOLT (4001)
52 KBBB BOLT (3001~301S)
13 44 93024.0000000.002 KBBEB BOLT (2501 ~2508) DIN 603 BOLT KBBB M10x1,5x30
34 KBBB BOLT (2001~201S)
70 FIBER NUT (4001)
52 FIBER NUT (3001~301S)
14 44 93082.0000000.001 FIBER NUT (2501 ~2508) DIN 985 NUT M10x1,5
34 FIBER NUT (2001-~-201S)
15 2 93021.0000000.101 HEXAGON-HEAD BOLT DIN933 BOLT AKB M16x2x60




SPARE PARTS LIST
PACKER ROLLER GROUP

TDRAM4001-1.4/TDRAM3001-1.4/TDRAM301S-1.4/TDRAM2501-1.4/TDRAM250S-1.4/TDRAM2001-1.4/TDRAM201S-1.4

Pos. No. Qty Order Number Explanation Norm Code
16 4 93081.0000000.006 NUT DIN 934 NUT AKB M16x2
17 4 93082.0000000.007 FIBER NUT DIN 985 NUT M16x2
18 4 93062.0000000.007 WASHER DIN 125 WASHER M16
19 8 93062.0000000.013 WASHER DIN 125 WASHER M8
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BAR ROLLER GROUP
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1




SPARE PARTS LIST

BAR ROLLER GROUP (OPTIONAL)
TDRHMA4001-1.4/TDRHM301S-1.4/TDRHM2501-1.4/TDRHM201S-1.4

Pos. No. Qty Order Number Explanation Norm Code
11202616.010.010000000 ROLLER (4001) TDRHM4001-1.4.1
1 1 11202511.010.010000000 ROLLER (3001~301S) TDRHM3015-1.4.1
11202402.010.010000000 ROLLER (2501 ~2508) TDRHM2501-1.4.1
11202304.010.010000000 ROLLER (2001~201S) TDRHM201S-1.4.1
2 2 92150.1202616.001 SIDE ROLLER SHEET TDRHM4001-1.4.4
3 2 93077.0000000.002 BEARING BEARING UCF207
4 2 11202616.010.020000000 PALIER PROTECTION TDRHM4001-1.4.3
5 8 93021.0000000.259 HEXAGON-HEAD BOLT DIN 931 BOLT AKB M14x2x50x35
6 8 93082.0000000.005 FIBER NUT DIN 985 FIBER NUT M14x2
7 2 92060.1202510.004 COTTER PIN COTTER PIN @8
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OVERBLASTING GROUP
TDRAM4001-1.1/TDRAM3001-1.1/TDRAM301S-1.1/TDRAM2501-1.1/TDRAM250S-1.1/TDRAM2001-1.1/TDRAM201S-1.1




SPARE PARTS LIST
OVERBLASTING GROUP
TDRAM4001-1/TDRAM3001-1/TDRAM301S-1/TDRAM2501-1/TDRAM250S/TDRAM-2001/TDRAM-201S

Pos. No. Qty Order Number Explanation Norm Code
1 4 93021.0000000.111 HEXAGON-HEAD BOLT DIN 931 BOLT AKB M16x2x95x40
2 1 10205420.100.041000000 OVERBLASTING SMALL SHEET TDDSR240010-2.45.2
3 1 10205320.110.011000000 OVERBLASTING SHORT LEG ASSEMBLY TDRAM SHORT
4 4 93082.0000000.007 FIBER NUT DIN 985 FIBER NUT M16x2
5 4 10205420.100.021000000 OVERBLASTING BIG SHEET TDDSR240010-2.45.5
6 2 10205420.100.032000000 OVERBLASTING BIG PIN TDDSR240010-2.45.6




